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Table 1. Fire test factor of PCB specimen
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Figure 1. Detail of PCB specimen
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Table 2. Fire test result of PCB-N specimen Table 3. Fire test result of PCB-L specimen
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Figure 2. Temperature history of PCB-N1 Figure 3. Temperature history of PCB-N2
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Figure 4. Deflection history of PCB-L1, PCB-1.2
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